P1



[N

— by
N

i
1 |
|
.I‘/
T qr_—//f,/
e
N
7 .
! |
| |
| |
Il
L_]Ii_ -
)
)
L_1I
)
|
L_1I
)
I
—]
|
|
‘l.
|

1-4
912
MREV.4/95

P2




COMPACTOR & RAM ASSEMBLY

FOR MODELS - ALL 5/02

Item Part Number Part Description Qty.

1 64-129 1-1/2” STD. Flat Washer 10
2 9121-1-8 Cylinder Pin, Base 1
3 60-608 1/4” DIA. x 2-1/2” Roll Pin - Steel 4
4 23-723 Hydraulic Cylinder - By Pass 6” x 60” (Serial # 2000 & Higher) 1
21-194 Hydraulic Cylinder - 6” x 60” (Serial # to 1999) Model KP2SH 1

21-193 Hydraulic Cylinder - 5” x 60” (Serial # to 1999) Model KP2S 1

5 9121-1-2 Wear Slide Bushing 4
6 62-544 3/8NC x 2” GD. 5 Cap Screw 4

7 9121-9-0 Adjustment Screw Weldment 2

8 63-106 7/16NC Lock Nut 2
9 64-104 3/8” STD. Flat Washer 4
10 9121-1-1 Wear Pad 2
11 9121-1-9 Rod End Cylinder Pin 1
12 70-211 Turnbuckle 2
13 9120-1-1A Turnbuckle Lug 2
14 62-510 5/16NC x 3/4” Hex Washer Thread Cutting Screw 1
15 9121-1-5 Access Cover 1
16 9121-14-0 Ram Weldment 1

P3



P4




10HP 3-PHASE POWER PACK ASSEMBLY (SERIAL # UP TO 2999)

FOR MODELS - KP2S, KP2SH Compactor (Serial # 1001-1999) 10/00
Item Part Number Part Description Qty. || ltem Part Number Part Description Qty.
1 9010-2-0  |Hydraulic Tank Weldment 1 49 25-378 7/80R(M) - 7/8JIC(M) 90° Fitg. 1
2 75-137 Blk. Pipe Plug 1 50 62-564 1/4NC x 2” Socket Head Bolt 6
3 79-282 Oil Heater 1 51 25-2206 Suction Flange Assembly 1
4 79-287 Reducer 1 52 79-196 1/2” Liquitite Flex Metal Hose 42” | 1
5 79-285 Sealking Lock Nut 1 53 25-2220 Hydraulic Valve 1
6 25-2126 Snubber 1 54 24-502R Hose Assembly - 46” Long 1
7 25-2307 Pressure Switch 2 55 25-368 7/[160R(M)-7/16JIC(M) 90° Fitg. | 2
8 56 25-2218 Relief Cartridge 1
9 9010-208-1 [Hood 1 57 25-379 7/80R(M)-3/4JIC(M)Straight Ftg. | 2
10 79-218 1/2NPS Lock Nut 6 58 24-501R Hose Assembly - 42” Long 1
11 25-183 1/4NPT(F)-7/16NF(M)90° Fitting | 2 59 25-2209 Hydraulic Valve Sub Plate 1
12 [m  79-196 1/2” Liquitie Flex Metal Hose 24" | 1 60 25-196 7/80R (M) - 1/2NPT (F) Fitting 1
13 79-283 Conduit Fitting 4 61 24-383R Hose - 1/2" DIA. x 144 2
14 75-160 2NPT Pipe Plug 1 62 9010-1-2  [Return Pipe 1
15 25-235 Sight Gauge 1 63 64-104 3/8” STD. Flat Washer 4
16 62-417 1/4NC x 17 GD.5 Cap Screw 4 64 63-102 3/8NC Hex Nut 4
17 See pg. P8 Power Panel Assembly 1 65 75-173 1NPT Street Elbow 90° Fitting 1
18 62-486 5/16NC x 3/4” GD.5 Cap Screw | 14 66 25-215 Filler Cap Assembly 1
19 |m  79-196 1/2” Liquitite Flex Metal Hose 17” 67 25-2106 Sump Filter 1
20 63-135 5/16NC Hex Nut 14 68 25-2207 Clean-Out Cover (w/Gasket) 1
21 64-148 5/16” STD. Lock Washer 14 69 25-2229 12" Cover Gasket 1
22 {9010-208/460-3 |Back Plate 1 70 25-2123 Crush Washer 1
23 79-223 1/2 x 90° Liquitite Adaptor 2 71 62-174 5/8NC x 3" GD.5 Cap Screw 1
24 79-303 Electric Motor 1 72 79-229 Washer 3/4”to 1/2° 2
25 9010-5-1  |[Hood 1 73 25-468 1-5/16 (F) JIC - INPT (F) Swivel | 1
26 64-102 5/16” STD. Flat Washer 4 74 79-438 Oil Level Switch 1
27 9010-4-1  |Motor/Pump Adapter Casting 1
28 64-107 1/2” STD. Lock Washer 4
29 62-343 1/2NC x 2” GD.5 Cap Screw 4
30 25-380 1-1/16"0OR-7/8JIC 90° Fitting 1
31 9010-5-2  |End Panel 1
32 75-168 1/8NPT Plpe Plug 1 — . .
5 5180 /BNPT(W) -T/ANPT(F90° Fifing | *x Individual Service Parts Not Available
34 25-2119 Hydraulic Pressure Gauge 1
35 69-109 5/32” Square Key 1 _ _
3% 80-167 Pump Coupler ] m  This is bulk quantlty item. You musf[
37 82-149 Spider 1 specify length required when ordering.
38 69-110 5/16” Square Key 1
39 82-150 Motor Coupler 1
40 62-436 3/8NC x 1-1/4” GD. 5 Cap Screw | 2
41 64-103 3/8” STD. Lock Washer 2
42 64-165 3/8” SAE Flat Washer 2
43 25-2216 Hydraulic Pump 1
44 25-350 1-5/16 (M) OR-1-5/16 (M) JIC 1
45 64-100 1/4” STD. Lock Washer 4
46 63-100 1/4NC Hex Nut 4
47 24-425 Hydraulic Tube - Steel 1
48 75-188 Pipe Assembly - 10” 1

P5



P6




10HP 3-PHASE POWER PACK ASSEMBLY (BY-PASS) (Serial #3000 & ON)

FOR MODELS - KP2SH Compactor (Serial # 2000 & On) 3/07
Item Part Number Part Description Qty. || ltem Part Number Part Description Qty.
1 9010-2-0A |Hydraulic Tank Weldment 1 49 25-378 7/80R(M) - 7/8JIC(M) 90° Fttg. 1
2 75-137 Blk. Pipe Plug 1 50 62-564 1/4NC x 2” Socket Head Bolt 6
3 79-282 Oil Heater 1 51 25-2206 Suction Flange Assembly 1
4 79-287 Reducer 1 52 79-196 1/2” Liquitite Flex Metal Hose 42” | 1
5 79-285 Sealing Lock Nut 1 53 25-2220 Hydraulic Valve 1
6 75-177 Black Pipe Plug 1 54 24-502R Hose Assembly - 46” Long 1
7 25-2534 Pressure Switch 1 55 25-368 7/[160R(M)-7/16JIC(M) 90° Fitg. | 1
8 25-456 7/16JIC(M)-1/4NPT(F)90°Fitting | 1 56 25-2218 Relief Cartridge 1
9 9010-208-1 [Hood 1 57 25-379 7/80R(M)-3/4JIC(M)Straight Ftg. | 2
10 79-218 1/2NPS Lock Nut 2 58
1 59 25-2209 Hydraulic Valve Sub Plate 1
12 [m  79-196 1/2” Liquitite Flex Metal Hose 24” | 1 60 25-196 7/80R (M) - 1/2NPT (F) Fitting 1
13 79-283 Conduit Fitting 4 61 24-383R Hose - 1/2" DIA. x 144 2
14 75-160 2NPT Pipe Plug 1 62 9010-1-2  [Return Pipe 1
15 25-235 Sight Gauge 1 63 64-104 3/8” STD. Flat Washer 4
16 62-417 1/4NC x 1” Cap Screw 4 64 63-102 3/8NC Hex Nut 4
17 See pg. P10 [Power Panel Assembly 1 65 75-173 1NPT Street Elbow 90° Fitting 1
18 62-486 5/16NC x 3/4” Cap Screw 14 66 25-215 Filler Cap Assembly 1
19 |m  79-196 1/2” Liquitite Flex Metal Hose 17” 67 25-2106 Sump Filter 1
20 63-135 5/16NC Hex Nut 14 68 25-2207 Clean-Out Cover (w/Gasket) 1
21 64-148 5/16” STD. Lock Washer 14 69 25-2229 12" Cover Gasket (Flat Bond On) | 1
22 {9010-208/460-3 |Back Plate 1 70 25-2123 Crush Washer 1
23 79-302 3/4 x 90° Liquitite Adaptor 2 71 62-409 5/8NC x 3" GD5 Cap Screw 1
24 79-303 Electric Motor 1 72 79-229 Washer 3/4”t0 1/2 2
25 9010-5-1  |[Hood 1 73 25-468 1-5/16(F) JIC - 1NPT (F)Swivel | 1
26 64-102 5/16” STD. Flat Washer 4
27 9010-4-1  |Motor/Pump Adapter Casting 1
28 64-107 1/2” STD. Lock Washer 4
29 62-343 1/2NC x 2" Cap Screw 4
30 25-380 1-1/16"0OR-7/8JIC 90° Fitting 1
31 9010-5-2  |End Panel 1
32 75-168 1/8NPT Plpe Plug 1
33 25-182 1/8NPT(M)-1/4NPT(F)90° Fitting | 1
34 25-2119 Hydraulic Pressure Gauge 1
35 69-109 5/32” Square Key 1
36 82-162 Pump Coupler 1 . ] ]
37 89-149 Spider 1 * No individual service parts available
38 69-110 5/16” Square Key 1
39 82-150 Motor Coupler 1 m  This is a bulk quantity item. You must
40 62-436 3/8NC x 1-1/4"GD. 5 Cap Screw | 2 specify length required when ordering.
41 64-103 3/8” STD. Lock Washer 2
42 64-165 3/8” SAE Flat Washer 2
43 25-2216 Hydraulic Pump 1
44 25-350 1-5/16 (M) OR - 1-5/16 (M) JIC | 1
45 64-100 1/4” STD. Lock Washer 4
46 63-100 1/4NC Hex Nut 4
47 24-425 Hydraulic Tube - Steel 1
48 75-188 Pipe Assembly - 10” 1

P7



&—

5

/

O

<

of +

—

)

+ N

ON/OFF START

— [ [ T T T T T T T T T T T T T T T T T T T T T T T

B il

-

~—|

/

]

]

©

sovQ
8vQS | T
EHeom©

I
I
i
3

“TRANSFORMER

FUSE REPLACENENT

USE BUES_250VAW 1 8/

AP OR ECUIVALENT
e

4O

S

=
S

Q[|®

L1

T1

AC CONTACTOR

[2 3

e

T2 T3

=7 10
S |gto
\

Ay
HFET EH1Q O |[41Q D |[+Q D [+O D1 |[+Q D1 H
°°°° ] 1
ﬁo{io ﬁ
$$¢$_ S D348 03140 01348 1340 On
|] D 22[120 99120 @2 1120 2120 @2
FUSE REPLACEMENT O

eOQs|e0 Vs eO Vs pO Vs e O Os

2
2 1d

R
5

& [3-
-
[©)

IH]

/_;9-
[a/n

USE BUSS ___V. B__ _
~ AMP OR EQUIVALENT

8010-0-_

CREi

° 2>
w-

o
s[ols|
210 SID SIS SI2IS DI SIS
o|c|e|e|e|p|e|o|e|o|e|e(e|a|e|e

Eo°°o
°T2°
o0

b 108 o
<w;%?ﬂx+
o0

\%%é%

/

| -~o

Le ]

%56

@‘wgf@;

REV 8/04
M3120-30

P8




10 HORSEPOWER POWER PANEL (SERIAL # UP TO 2999)

FOR MODELS - KP2S, KP2SH Compactor (Serial # 1001-1999) 5/02
Item Part Number Part Description Qty.
1 79-425 Keyed 2-Position Switch, Maintained 1
2 79-426 Legend Plate - Off / On 2
3 79-512 Green Operator - Start Spec.
4 79-320 Legend Plate - Start Spec.
5 79-346 Mushroom Operator - Stop Spec.
6 79-322 Legend Plate - Stop Spec.
7 79-347 Black Operator - Reverse 2
8 79-325 Legend Plate - Reverse 2
9 79-350 Red Lens - Pilot Light (100% Full) 2
10 79-349 Amber Lens - Pilot Light (80% Full) 2
11 9010-211-2 Legend Plate - Full Spec.
12 79-427 1/2” Hole Plug (optional position for 2nd Full Light) 1
13 79-198 Control Box 1
14 9010-210-2 Back Panel 1
15 79-304 Transformer 150VA Tri-Volt 1
16 79-309 Fuse 1-6/10 Amp FNM 1
17 9010-210-7 Fuse Replacement Decal 1
18 79-358 Relay Socket Spec.
19 79-357 Relay Spec.
20 79-339 Contactor - 3 Phase 1
79-439 Contactor - Single Phase 1
21 79-338 Auxilary Contactor 1
22 79-337 Din-Rail and Panel Adapter - 3 Phase 1
79-417 Din-Rail and Panel Adapter - Single Phase 1
23 79-334 Overload Relay - 3 Phase 1
79-422 Overload Relay - Single Phase 1
24 9010-210-3 Din Rail - Relay, OL 1
25 79-336 Heater Pack - 3 Phase Pkg /3
79-335 Heater Pack - 3 Phase Pkg /3
79-423 Heater Pack (39.6 - 57.4 Amp) - Single Phase 1
26 9010-210-4 Din Rail - Terminal Block 1
27 79-501 Timer Base 8 Pin Spec
28 79-340 Timer 8 Pin (Delay on break) Spec
29 79-344 Terminal Block Spec
30 79-359 Link Rail, 2 Terminal Spec
31 79-443 Straight Cord Adapter Spec
32 79-283 1/2NPT Straight Liquitite Adapter Spec
33 |[x 79-196 1/2” Waterproof Conduit - 180” Long Spec
34 Electrical Schematic - specify voltage and options 1
35 9010-210-8 Clear Cover 1
36 79-438 Oil Level Switch 1
37 79-414 Pushbutton Enclosure - 2 Hole 1
38 79-449 Pushbutton Enclosure - 6 Hole 1
39 79-352 N.O. Contact Block Spec
40 79-354 N.C. Contact Block Spec
41 79-353 N.C. Contact Block Spec
42 79-348 Pilot Light 120V Unit Spec.
43 79-415 Key 2 Position Switch 1
44 79-387 Switch Key (For Item 1 switch) 1
79-560 Key - Jog Control (For Item 43 switch) 1
45 79-409 Replacement Bulb (60V-1.2W) 1
46 9010-0-4 Fuse Replacement Decal - 4 Amp 1
9010-0-8 Fuse Replacement Decal - 8 Amp 1
* This is a bulk quantity item. You must specify length required when ordering.

P9



10 HORSEPOWER 3-PHASE POWER PANEL — BY-PASS

229908 I/

A
©

®

3

@ e

____________ J CONTROL PANEL [

(36) (B)(34) e
N

20 e

®

JOG
CONTROL

ON OFF | | START

P

+ s

SERIAL
#3000 TO =)

Rev.7/06
MEO3Z5—41




10 HORSEPOWER 3-PHASE POWER PANEL - BY-PASS (Serial #3000 & ON)

FOR MODELS - KP2SH Compactor (Serial # 2000 & On) 3/07
Tlem Part Number Part Description Qly.
1 Electrical Schematic - Specify Voltage & Options 1
2 90710-2710-8 Plastic Seal 1
3 79-198 Control Box UL 14" x 12" x 6~ 1
4 79-352 N.O. Contact Block 3
5 79-354 N.O. Early Close Contact Block 1
6 79-353 N.C. Contact Block 1
7 79-445 Mounting Adapter Spec
8 79-348 Pilot Light - 720V Unit 1
9 79-304 Transformer 150V Tri-Volt 1
10 79-340 Timer 8 Pin (Delay on Break) 1
11 79-309 Fuse 1-6/10 Amp FNM 1
12 90710-2710-9 Din Rail, Relays 1
13 79-357 Relay Spec
14 79-358 Relay Socket Spec
15 79-339 A.C. Contactor - T0HP 1
16 9010-210-2 Back Panel 1
17 79-338 Auxiliary Contact 1
18 79-337 Din Rail and Panel Adapter 1
19 79-334 Overload Relay 1
20 9010-2710-3 Din Rail - Relay, O.L. 1
21 79-336 Heater Pack (23.5 - 32 Amp) 208V, 230V 3/Pkg
79-335 Heater Pack (14.0 - 21.7 Amp) 460V 3/Pkg
22 79-290 Fuse - 8 Amp 208V, 230V 2
79-291 Fuse - 4 Amp 460V 2
23 79-289 Fuse Base 1
24 79-501 8 Pin Timer Base Spec
25 79-481 Timer 8-Pin Delay on Make Spec
26 79-344 1 Pole Terminal Block Spec
27 79-359 Link Rall - 2 Terminal Spec
28 79-443 Straight Cord Connector 1
29 79-438 Oil Level Switch 1
30 9010-210-4 Din Rail - Terminal Block 1
31 79-329 Legend Plate - Reverse 1
32 79-346 Mushroom Operator - Stop 1
33 79-322 Legend Plate - Stop 1
34 79-320 Legend Plate - Start 1
35 79-512 Green Operator (START) 1
36 79-426 Legend Plate - ON/OFF 1
37 79-425 Keyed 2-Position Switch (Maintained) 1
38 90710-211-2 Legend Plate - Full Spec.
39 90710-211-3 Legend Plate - 3/4 Full 1
40 79-449 Push Button Enclosure (6 Hole) 1
41 79-349 Pilot Light (Amber) Lens 1
42 79-350 Pilot Light (Red) Lens 1
43 79-283 Adapter Straight Liquitite 2
44 79-347 Black Operator (Reverse) 1
45 [m 79-196 Hose 1/27 Liquitite Flex Metal - 15 Fi. 1
46 79-387 Switch Key 1
47 79-345 Keyed 2-Position Switch (START) 1
48 79-409 Replacement Bulb (60V-1.2V) 1
49 9011-89-0 Jog Control 1
50 79-468 Black Selector Switch 1
51 79-470 Legend Plate, FWD-OFF-REV 1
52 9010-210-7 Fuse Replacement Decal - 1 6/10 Amp 1
53 9010-0-4 Fuse Replacement Decal - 4 Amp 1
9010-0-8 Fuse Replacement Decal - 8 Amp 1

®  This is a bulk quantity item. You must specify length required when ordering.

P11




HYDRAULIC HOSES & FITTINGS

MS121-11
FOR MODELS - ALL 5/02
Item Part Number Part Description Qty.
1 25-457 3/4JIC(M) to 3/4NPT(F) 90° Fitting (Compactor Serial # up to 1999) 2
25-301 3/4JIC(M) to 3/4SAE(M) 90° Fitting (Compactor Serial # 2000 & On) 2
2 24-383R 1/2” DIA. x 144” Hose Assembly 2
3 25-379 7/8 O-Ring to 3/4JIC (M) Fitting 2
4 25-126 Nylon Strap 4

P12



PRINCE HYDRAULIC CYLINDER ASSEMBLY (SERIAL # TO 1999) KP2S

R,

Tj] 1.X

| p—
|
+ — —— — +
M9121-13
21-193 5”x 60" Prince Cylinder Assembly 10/98
Retracted - 75” Extended - 135” Stroke - 60” Rod Diameter - 2-1/2”

Item Part Number Qty.
1 21-2014 Butt & Tube Assembly 1

2 21-2015 Piston Rod Assembly 1
3 21-2016 Piston 1

4 21-2017 Gland 1
5 21-2018 Gland Cap 1
6 21-2019 Lock Nut 1

7 21-534 Grease Zerk 2

8 21-2020 Port Plug 2
9 21-595 Set Screw 1
10 21-594 Nylon Lock 1
11 | % Bearing Ring 1
12 | % Crown Seal 1
13 | x O-Ring 1
14 | % O-Ring 1
15 | x Back-Up Washer 1
16 | % U-Cup 1
17 | % Wiper 1
18 21-2025 Spacer (not stocked) 1
19 | % Wiper 1

o 21-2026 Seal Kit (x Items Included in Kit)

e Not part of cylinder assembly

P13



PRINCE HYDRAULIC CYLINDER ASSEMBLY (SERIAL # TO 1999) KP2SH

+
7/
M9121-12
21-194 6" x60” Prince Cylinder Assembly 10/98
Retracted - 75” Extended - 135” Stroke - 60” Rod Diameter - 3”

Item Part Number Part Description Qty.
1 21-2027 Butt & Tube Assembly 1

2 21-2028 Piston Rod Assembly 1
3 21-2029 Piston 1

4 21-2030 Gland 1
5 21-2031 Gland Cap 1
6 21-558 Lock Nut 1

7 21-534 Grease Zerk 2

8 21-2020 Port Plug 2
9 21-595 Set Screw 1
10 21-594 Nylon Lock 1
11 | % Bearing Ring 1
12 | % Crown Seal 1
13 | x O-Ring 1
14 | % O-Ring 1
15 | % Back-Up Washer 1
16 | % U-Cup 1
17 | % Wiper 1
18 21-2034 Spacer (not stocked) 1
19 | % Wiper 1

21-2035 Seal Kit ( Items Included in Kit)

e Not part of cylinder assembly

P14



GREEN BY-PASS HYDRAULIC CYLINDER ASSEMBLY (SER.# 2000 & ON)

1

/
[ At
m

=N

NN KRS
\ V778 /IAV/MI'/,“I/I’7

RS

OROROBROXONO

YN

\\/'

23-723 6" x 60” Green By-Pass Cylinder Assembly 5/03
Retracted - 75” Extended - 135" Stroke - 60” Rod Diameter - 3”
Item Part Number Part Description Qty.
1
2 | x Wear Ring 2
3 | % Piston Seal 1
4 | x Square Loader Ring 1
5 Piston Assembly 1
6 Barrel Assembly 1
7 Rod Assembly 1
8 Stop Tube 1
9 Gland 1
10 | x O-Ring 1
11 | % Backup 1
12 Set Screw 2
13 Cap 1
14 | % Rod Wiper 1
15 | % Rod Seal 1
16 | % Wear Ring 2
23-816 Seal Kit (% Items Included in Kit)

e Not part of cylinder assembly

P15



HYDRAULIC SCHEMATIC --- TEN HORSEPOWER
(Serial # up to 2999)

PACKER
CYLINDER

SHUT-DOWN
PRESSURE
1650 PSI

PSA PSB
5 6 03 @
SEQUENCE w0 %

’_k)j(

X\
M b

MAIN RELIEF
2350 PS

PRESSURE
2150 PSI | X

&

Rev. 5/02
M9120-26

P16




HYDRAULIC SCHEMATIC - 10HP BY-PASS
(Serial #3000 & On)

%

PACKER n
CYL INDER T %
BY-PASS
PSA
:E>
@
O\
A B
a N M o
.
@O
X
= - D Oy I
| — N MA TN
|- |[TT—RELIEF
2150 PSI
_>Z pr—
L1 1

REV.5/02
M3120-33

P17




BROWN

K-PAC EQUIPMENT DIVISION
KRAUSE CORPORATION, INC.
10 HP, 3 PHASE, 60 HZ
208 VOLT, 31 AMP / 230 VOLT, 28 AMP / 460 VOLT, 14 AMP
CONTROL VOLTS 115
MULTI-CYCLE ELECTRICAL SCHEMATIC (OIL HEATER OPTIONAL)

NON-BYPASS (Serial # Up To 2999)

USE COPPER
WIRE B60°C
WIRE INSULATION
o~ o
—oot+——11 OIL
R HEATER
) KIT
Lo OPT’L.)

BREAKER DISCONNECT | | -~~~ ————— = — =77
CUSTOMER PROVIDED.
OTHER ITEMS PROVIDED

TIGHTENING TORGUES
gnggggorg%Fi. 0. S0L b MAIN L1,L2,L3-40 IN. LB.
-PaB, ’ TERMINAL STRIP LUGS-B IN.LB.
STOP \V AAAAAANAN
RED 1 12 GRAY XF X2 WHITE
—OTC‘
—olo———"— 06— FUSE
Y oprionat O] O I
Nolo——oo
| A stop | BROWN A
[yoscovrmoL | _ _ _ | DOOR INTERLOCK 6 | OIL LEVEL . 14 13 WHITE
MAINTAINED § REMOVE JUMPER mL INTERL © © 2
Juye START D@ IN TERMINALS 45" AND 46~ " | _OPTIONAL 'RED Py
\ CRS Sa
51 5 8 12 grack | 0 14 13 2
o RED BLue BLUE o _ BREEN g BLUE @ 12 WHITE
[ w P} I I
a 2 & | psB
| @ > ] oL
& SPURPLE — — — /7 BROWN 95 96
7311- 4 \\f// C*_j/F:*s
M1 CR1
1— GREEN soL a | 2
14 12
W |
()
CR3 z CR1 CR3 - = - =
o
4 g 5 5 El 14
3. reD veL 5§ ORANGE BROWN S BROWN 11 >
12 8
N N BROWN z BROWN M
I_ — — 9 [va} —_—— — —/
i BLACK ) BROWN  SOL b | | WHITE 2
; |11 [ |
3 PSA = -— - -
5 === 3
T REV 4
veo ——
4 0 ©
YEL RED A
3
@
T s~ 13, — — e e a o~ 13 o
| 11 LRED I o WH |
| TR e FoLL | !
| TaCAcE O e 910 LIGHT ||
| I [ %_{ G cre OPTIONAL :
START
I '| 6 PURPLE I 3 L3 s |
[ [ T PURRLE © °
| I !
| | WHiTE |
I I
I I
|

A STANDARD: BUSS 250V,FNM 1.6 OR EQUIVALENT A OIL HEATER: BUSS 600V, BAF 4 AMP

NOTE: MOTOR ROTATION MUST BE CLOCKWISE. CONNECT POWER LEADS TO L1,L2 & L3.
CHECK ROTATION OF MOTOR. IF COUNTER-CLOCKWISE ROTATION IS OBSERVED,

REV.7/389
SWITCH ANY TWO OF THESE THREE. M3012-12

P18




BROWN

K-PAC EQUIPMENT DIVISION
KRAUSE CORPORATION. INC.
10 HP, SINGLE PHASE, 60 HI

220 VOLT, 50 Awp
CONTROL VOLTS 115

MULTI-CYCLE ELECTRICAL SCHEMATIC (OIL HEATER/FULL LIGHT OPTIONAL)

NON-BYPASS (Serial # Up To 2999)

USE COPPER
WIRE 60°C
WIRE INSULATION

oo —H HEATER
A
—t0 [ L2 KIT
(OPT"L.)

l_

BREAKER DISCONNECT
CUSTOMER PROVIDED.

OTHER I1TEMS PROVIDED
BY CUSTOMER:
PSA, PSB, SOL a, SOL b

TIGHTENING TORQUES
MAIN L1,L2,L3-40 IN. LB.

TERMINAL STRIP LUGS-8 IN.LB.

STOP / AL
112 XF x2
lo  mED GRAY =03 WHITE
I sTaRT S 3_| “||
OPTIONAL
N gt UPTIUN
;I 1. st | BROWN A
Jos controL | _ | poor INTERLOCK & " OIL LEVEL | 14 13 WHITE
HA ey INED 3 REMOVE JUMPER AND INSTALL INTERLOCKS T ? ° 72
ke st D IN TERMINALS #5 AND #6 e -ET TIoNAL — A
\ CRS o
8 12
£D BLUESL SI  BLUE BLACK
oo o
Q —0 OLO O O

RED

\ 4

™ m BROWN 5
|— = = @ r— -7
BLACK ) | BROWN SOL b | / | WHITE
|

3

LAk FULL

LIGHT
cr2 OPTIONAL

A STANDARD: BUSS 250V,FNM 1.6 OR EQUIVALENT A OIL HEATER: BUSS 600V,BAF 4 AMP

NOTE: MOTOR ROTATION MUST BE CLOCKWISE. CONNECT POWER LEADS TO L1,L2 .
CHECK ROTATION OF MOTOR. IF COUNTER-CLOCKWISE ROTATION IS OBSERVED,
REWIRE AS INSTRUCTED ON MOTOR NAME PLATE.

REV.5/02
M3012-13

P19



K-PAC EQUIPMENT DIVISION
KRAUSE CORPORATION, INC.
10 HP, 3 PHASE, 60 HZ (BY-PASS)

208 VOLT, 31 AMP /230 VOLT 28 AMP / 460 VOLT, 14 ANP
CONTROL VOLTS 115

MULTI- CYCLE.LIGHT.LIGHT ELECTRICAL SCHEMATIC ( OIL HEATER, OIL LEVEL OPTIONAL)

USE COPPER
WRE B80°C E
WRE INSULATION

PN N
°77]
ot

BREAKER DISCONNECT CUSTOMER

PROVIDED. OTHER TEMS PROVIDED T THT w2 M3 H4 TIGHTENNG TORQUES
BY CUSTOMERPSAPSBSOL oSOL b 460V O230V O 208V0 COM MAN L1L2L3-40 N LB
STOP

v TERMNAL STRP LUGS-8 INLB.
GRAY X1 AT X2
s WHTE

{I1

DOOR NTERLOCK

OL LEVEL

A

6 14 13 2
4'?%\9/0—0—0\

INTERLOCKS N
TERMNALS #5 & #6

PRMARY
FULL LIGHT

=45
:
uigj
s
|

|

|

|

ol

|

4

:
!
G

|

|

|

i

d
o~

3 =
———
|
Rt
|
| CR6
156
| 5
.-V _FuL _LGHT
/A\ STANDARD: BUSS 250V,FNM 16 OR EQUIVALENT /A\ OL HEATER BUSS BOOVBAF 8 AMP(208V, 230V)

4 AMP(460V)

NOTE: MOTOR ROTATION MUST BE CLOCKWISE. CONNECT POWER LEADS TO L1L2 & L3 CHECK ROTATION REV.E 06/07

OF MOTOR. IF COUNTER-CLOCKWISE ROTATION IS OBSERVED, SWITCH ANY TWQO OF THESE THREE M9035-39E
9011-208/230/460-OMLLS

P20



K-PAC EQUIPMENT DIVISION
KRAUSE CORPORATION, INC.
10 HP, 8 PHASE, 60 HZ (BY-PASS)

208 VOLT, 31 AMP / 230 VOLT 26 AMP / 460 VOLT, 14 hWP
CONTROL VOLTS 115

JOG CONTROL ELECTRICAL SCHEMATIC (OIL HEATER, OIL LEVEL OPTIONAL)

USE COPPER
WRE 60°C
WRE INSULATION

BREAKER DISCONNECT CUSTOMER
PROVIDED. OTHER ITEMS

PROVIDED HI[ R2 | H3 H4
BY CUSTOMERPSAPSBSOL oSOL b 460V O 230V O 208V0 COM
O

STOP

RED

TIGHTENNG TORQUES

MAN L1L2L.3-40 N LB
TERMNAL STRIP LUGS-8 INLB.

WHITE

{1
13 wy
O

A STANDARD: BUSS 250V,FNM 16 OR EQUIVALENT

NOTE: MOTOR ROTATION MUST BE CLOCKWISE. CONNECT POWER LEADS TO L1L2 & L3 CHECK ROTATION
OF MOTOR. F COUNTER-CLOCKWISE ROTATION IS OBSERVED, SWITCH ANY TWO OF THESE THREE.

L =S T = o - y
PRMARY |
| FULL LIGHT| |
: 3 BLACK
2
He—— |
P = |
o 2
[4 2
| 2:
: CR6 |
o— o 2|
| 5 9

A OL HEATER BUSS B0O0V,BAF 8 AMP(208V, 230V)
4 AMP(460V)

REV.E 06/07
M9035-42E
9011-208/230/460-OMJLLS

P21



K-PAC EQUIPMENT DIVISION

KRAUSE CORPORATION, INC.

10 HP, 1 PHASE, 60 HZ (BY-PASS)
220 VOLT, SINGLE PHASE, 50 AMPS, 60 HZ

CONTROL VOLTS M5

MULTI- CYCLE.LIGHT.LIGHT ELECTRICAL SCHEMATIC ( OIL HEATER, OIL LEVEL OPTIONAL)

USE COPPER
WRE 860°C

WRE INSULATION

Tl

|
| BLACK |
_|'°: L2 @ | 5 KIT
BLACK | |e WNPER o l[@PTL
L_ | L >~ N Iz Sk $ |
BLACK B LY
BLACK - — ——

BREAKER DISCONNECT CUSTOMER

PROVDED. OTHER TEMS PROVIDED m 2| M3 H4 _TIGHTENNG TORQUES
BY CUSTOMERPSAPSBSOL oSOL b 460V © 230V & 208V MAN L1L2L3-40 N LB
STOP V4 TERMNAL STRP _LUGS-8 NLB.
XF A
_(-)To GRAY X2 WHTE
I
6 Mo ea | 14 C—
T
REMOVE JUMPER
AND NSTALL OPTIONAL
8 NTERLOCKS N LT |
MANTARED TERMNALS #5 & #6
START KEY

TDM
CR7 CR2 |_ - =

A STANDARD: BUSS 250VFNM 16 OR EQUVALENT

NOTE: MOTOR ROTATION MUST BE CLOCKWISE. CONNECT POWER LEADS TO LiL2 .
CHECK ROTATION OF MOTOR. IF COUNTER-CLOCKWISE ROTATION IS OBSERVED,
REWRE AS INSTRUCTED ON MOTOR NAME PLATE.

A OL HEATER: BUSS B00VBAF 8 AMP

REV.E 06/07
M9035-40E

p22




K-PAC EQUIPMENT DIVISION

KRAUSE CORPORATION, INC.
10 HP, 1 PHASE, 60 HZ (BY-PASS)

220 VOLT, SINGLE PHASE, 50 AMPS, 60 HZ
CONTROL VOLTS 115

JOG CONTROL ELECTRICAL SCHEMATIC (OIL HEATER, OIL LEVEL OPTIONAL)

USE COPPER BLACK r ek 1

WRE 8BOC [ T T o —— y—O—E—O
WRE NSULATION BLACK | I — . :
= M oL
_G’Ju“gl_ug_‘ 2 | | !; | oo
IS~ BLACK | | || HEATER
BLACK |

@, O | | (
oPTL)
L] T ql] owm e
L____BMCK___J\J.I_ T T BL Jl
BREAKER DISCONNECT CUSTOMER BLACK L — — T T T
PROVIDED. OTHER TEMS PROVIDED T H| T R T R3] H4 _TGHTENNG TORQUES
BY CUSTOMERPSAPSBSOL oSOl b 460V O230v & 208V0 COM MAN L1L2L3-40 IN. LB.
STOP MANTANED KEY TERMNAL STRP LUGS-8 INLB.
mo2

WHITE

_I_____L_I

| oo
[4 2
|
: CR6
Io—||—o RED
5 9
- = _FULL_LIGHT

A STANDARD: BUSS 250VFNM 16 OR EQUIVALENT A OL HEATER: BUSS 600V.BAF 8 AMP

NOTE: MOTOR ROTATION MUST BE CLOCKWISE. CONNECT POWER LEADS TO L1L2
CHECK ROTATION OF MOTOR IF COUNTER-CLOCKWISE ROTATION IS OBSERVED,
REWRE AS INSTRUCTED ON MOTOR NAME PLATE

P23

9011-220-0MJLLS




This page intentionally left blank.

P24



ELECTRIC INTERLOCK ASSEMBLY

*R Important: Two different styles of Guard Switches

are available. Be sure to check which
style you have before ordering.

M9120-18
Revised 5/96
FOR MODELS - FRONT DOOR & SIDE DOOR MODELS 8/99

Item Part Number Part Description Qty.
1 [k 79-483 Guard Switch Assembly - Plastic 1
2 [k 79-272 Guard Switch Assembly - Metal 1
3 79-281 Cable Clamp 5
4 62-431 #10NC x 5/8” Round Head Slotted Machine Screw 4
5 63-160 #10NC Nylon-Top Lock Nut 5
6 79-273 1/2” Pipe Liquitite - 3/8” Cord Adapter 1
7 79-277 Connector Box 1
8 9035-37-1 Mounting Plate 1
9 63-103 3/8NC Self Locking Nut 1
10 62-425 3/8NC x 3/4” Hex Washer Thread Cutting Screw 2
11 79-283 1/2NPT Straight Liquitite Adapter 2
12 64-104 3/8” STD. Flat Washer 1
13 62-436 3/8NC x 1-1/4’GD5 Cap Screw 1
14 79-416 Cover Plate (Includes Gasket) 1
15 | m 79-196 1/2” Liquitite Flex Metal Hose - 180” 1
16 | m  79-361 Black Electric Wire - 33 Ft. 2
17 62-611 #10 x 17 Hex Washer Thread Cutting Screw (Not Shown) 3
18 [ e 74-322 Decal - Warning Electric Interlock 1
19 (e 74-323 Decal - Notice Must Close Doors 2

m  This is a bulk quantity item. You must specify length required when ordering.

® See page P28-P31 for location

P25



STREET SIDE HOPPER

X K
STREET SIDE HOPPER
= =/
¥ OUTSIDE OF HOPPER
¥ s x INSIDE OF HOPPER
= ar—— =]
|
THIS SIDE /®
X OPEN = B B
= =
MS121-10
REV.5/96 =+ == = —
FOR MODELS - KP2S 10/98
Item Part Number Part Description Qty.
1 74-325 Decal - CAUTION Keep Out 3
2 74-319 Decal - DANGER Do Not Enter 2

P26



CURB SIDE HOPPER

CURB SIDE HOPPER o

X OUTSIDE OF HOPPER
X X INSIDE OF HOPPER

THIS SIDE

OPEN
L
L. L, | L M3121-9
REV.5/96
FOR MODELS - KP2S 10/98

Item Part Number Part Description Qty.

1 74-325 Decal - DANGER Keep Out 3

2 74-319 Decal - DANGER Do Not Enter 2

P27



SINGLE SIDE DOOR HOPPER

BODY NUT

SCREW AND LOCK WASHER

HOOKED CAM

________ .'_ —_— — — = = = = ;
|
' [
HIM IF NEEDE !
1TH 9110-1-2B(2) I
|
|
) ' |
] |
i @ TACK IN PLCE |
| CHECK AL IGHHENT I. Vi
] |

—

1

1L /_
T
L
L
1 INSIDE
@ I | HOPPER
|| |
Ny - |
- |
[
ol |
[cAUTION] |
N k== ot | [
|! \\ 1L =] |
:\_//—\\_/—\_//—\// M3121-18
REV.4/96

P28




SINGLE SIDE DOOR HOPPER

FOR MODELS - KP2S 8/99
Item Part Number Part Description Qty.
1 62-675 1/4NC x 1” Carriage Bolt 4
2 9110-1-27 Latch Cover Plate 1
3 82-229 Lock Assembly w/ Key 1
4 9035-137-0 Left Side Door Weldment 1
9035-138-0 Right Side Door Weldment 1
5 63-107 1/2NC Lock Nut 2
6 9035-31-2 Lug 2
7 62-569 1/2NC x 1-1/2” GD.5 Cap Screw 2
8 9110-28-0 Latch Assembly 1
9 63-164 1/4NC Nylon-Top Lock Nut 4
10 9035-139-0 Striker Weldment 1
11 74-322 Decal - Electrical Interlock 1
12 74-325 Decal - CAUTION Keep Out 2
13 9035-35-1 Side Panel 1
14 74-319 Decal - DANGER Do Not Enter 2
15 9110-1-29 Hooked Cam 1
16 9121-34-0 Side Door Hopper Weldment 1
17 74-323 Decal - Important, Door Must Be Closed 1
18 79-387 Key 1

P29



DOUBLE SIDE DOOR HOPPER

BODY NUT

SCREW AND LOCK WASHER

HOOKED CAM

SHIM IF NEEDED
| WITH 9110-1-2B(2)
!
|
I TACK IN PLACE
[l 10 CHECK ALIGNMENT
) |
!
l =
¥ : .
|
|

\ |

X BOTH DOORS %
/ A Lﬁ

il

RN

T 1

A}

i

i

k-2

il
L
: l | 14
| INSIDE
Ce | HOPPER
L
g -
| 1
A
I! : 1y =-1
:\_/.,/——\_/—\__//—\\_// MZ121-8
REV.4/96

P30




DOUBLE SIDE DOOR HOPPER

FOR MODELS - KP2S 10/98
Item Part Number Part Description Qty.
1 62-675 1/4NC x 1” Carriage Bolt 8
2 9110-1-27 Latch Cover Plate 2
3 82-229 Lock Assembly w/ Key 2
4 9035-137-0 Left Side Door Weldment 1
5 63-107 1/2NC Lock Nut 4
6 9035-31-2 Lug 4
7 62-569 1/2NC x 1-1/2” GD.5 Cap Screw 4
8 9110-28-0 Latch Assembly 2
9 63-164 1/4NC Nylon-Top Lock Nut 8
10 9035-139-0 Striker Weldment 2
11 74-322 Decal - Electrical Interlock 1
12 74-325 Decal - CAUTION Keep Out 3
13 9035-138-0 Right Side Door Weldment 1
14 74-319 Decal - DANGER Do Not Enter 3
15 9110-1-29 Hooked Cam 2
16 9121-34-0 Side Door Hopper Weldment 1
17 74-323 Decal - IMPORTANT Door Must Be Closed 1
18 79-387 Key 1

P31



OPEN TOP DOCK HOPPER

M3121-B
1 JYINSIDE OF REV.5/96
HOPPER
e = _i_l_ll__l |__|I___I_|
| : I: ;! I: | : % BOTH SIDES OF HOPPER
| I
5 : I : L : | s X INSIDE SIDE OF HOPPER
ol | | I I AND OPPOSITE SIDE
Z _ L L Lo _
Py Ty b
T T R Ly
T T L
Ll I : |
e @ 1 ;'
4 S B 7
3
;
I
— ] |
o =
L —— = e
FOR MODELS - KP2S 10/98
Item Part Number Part Description Qty.
1 74-319 Decal - DANGER Do Not Enter 3
2 74-325 Decal - CAUTION Keep Out 2
3 63-107 1/2NC Lock Nut 4
4 62-343 1/2NC x 2” GD.5 Cap Screw 4
5 9120-79-0 Gate Weldment - Left 1
6 74-324 Decal - CAUTION Gate Must Be Closed 1
7 9120-78-0 Gate Weldment - Right 1

P32



TOP LOAD HOPPER

REV.5/86

M3121-7
Ea . —— N %
: -
|r| X OUTSIDE OF HOPPER
|
}g I XX INSIDE OF HOPPER
|
_ 1 L _ |
[
Hi |l
] N
N
I
= /7 7/ —— 4 e
BOTH SIDES
N N OF HOPPER X ¥
\\ 5} | | |
\ | | |
\ | | |
\ | | |
\ | | |
A\ | |
\ -

-

. i

L]
FOR MODELS - KP2S 10/98
Item Part Number Part Description Qty.
1 74-319 Decal - DANGER Do Not Enter 2
2 74-325 Decal - CAUTION Keep Out 3

P33



DECALS

4
—

B

ELE |

>r-_-_-j>

-

@//

VEW A—A
REVS/07
MI2H1
FOR MODEL - KP2S 6/07
Item Part Number Part Description Qty.
KIT 9210-50-0 Decal Kit (Includes Items below) 1
1 74-319 Decal, DANGER DO NOT ENTER 2
2 74-266 Decal, K-PAC 3
3 74-270 Decal, CAUTION Operators 2
4 74-276 Decal, WARNING Hydraulic Safety 2
5 74-318 Decal, CAUTION Do Not Remove 1
6 74-434 Decal, CAUTION Do Not Operate 1
7 74-325 Decal, CAUTION Keep Out 3
*x 74-324 Decal, CAUTION Gate Must Be Closed 1
B 74-622 Decal, B (Retract) A (Extend) 2
* Used with Dock Hopper option

Not used on this unit

P34



